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STEEL

COMMODITY(HIES!) : ERW, CARBON STEEL PIPE EN 10204 TYPE 3.1 - 2004 BUET: EUBAN 22 xEE 06
- N _ {06, Yeompo-ro, Buk-gu, Ulsan, Karea
SPECFICATION(HIZ 712!) . ASTMAS3B CUSTOMER(D 24 Ab): AT IAHE) ]
—_ —_—
_Hydroslalic Tersie Propesties(Gage Length : 2 inch) Hardness Test Haydness Test & CWN Impact Test DW.T Test{ ‘'C)
Test )
TYPE TOTAL Tensle Strength Yied Y/R Meax. CWN Impact Tesl N
OF SZE PCs WEIGHT LENGTH [ Base wed | Stength | Rae EL Vale Absorbed Erergy{Joue) [5heal Shear Area(?%)
No. PIPE OUT-DIAXTHICKxLENGTH HEATNo.  |Pressure[Time) #2 Aea
END (RIAXSH=20)) ¥2| Mpa | MPa | MPa % % |%3 %3 ] 123 Jaelem| 1 [ 2w
Mn, 415 415 240 S
%1 = (kG) ™M Sl |sECc— see —
i Mex. Ciiteria : In the case of 10¢10)
1 EB BE 20" X 0250 " X 6.150 M 4 19,906 252.15 P71275 50 | 5 T| 467 62 350 A
1
2 EB BE 20" X0250 " X 6.150 M 2 %7 123 PBIADS 50 |5 T| =05 484 393 %
TOTAL 3 20,773 26445
L
Chemical Composition(%) ' 2:x100 3 :x1000 4:% 10000 Zn—Codling Test HC-Test HIC Test Remark
. | Mn M3 .| Copper Sulfate | Colapse 55C. = =
Spec, Cls|g|P|s||[N]o|[m]|Vv ]| Zn Codling T Pressre | CLR | CTR | CsR P XI.)Typeofppe‘end(F_“c)
No.| HeaNo. xa| 2 2 | 3| 3| 2]z2121]cz2]za]|as Tire | Rest | psi % | % | % ESERW Back B Bl bnd
Mn ¥2) L: Longitudingl, T: Transverse
: %3) B: Base, W: Weld Line. H Heal Affected Zone
) £ 120 50 | 45 | 40 | 40 | 40 | 150 | 80 | 1000 1
. == e = et . ! #4) H: Heat(ladle) Analysis, P: Product Analysis
%7) For each reduction of 0,01% below the specified C mex.
5 5 { ” 5 7 2 1 3 5 3 64 an increase of 0.06% Mn above the specified max.
Pl v |m|w 7|21 ]3|6]3]|®56 wilbe pemited U o a mex. of 165%
2| PBlG Hl 6 | 15 103|113 ) 2 ¥ 10) CM3=CuNHCrMotV
Plo|®B|% [14]2|2]3]|3[10]2]9% % SPEC YEAR ~ ASTM AS3{2012€D)
plo|®B|w|1B|2]|2]|3]|3|[w] 2|9
1

Non—Destuctive Test Rattening / = S C O P Y
Heal Treatment un Bending Test Visual & Dimension
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER, : iy r
* 2 AASUHN T FHETL MEA| SHHIA SRIDI LM 4+ UCH, AAISHA FL.BIZA AIZM X2 20|22 Sl 4 AUSLICL
SURVEYOR QA Manager

+ 2 HASYME HEY UARM(EANMNY L EN2YH SAY AHRYUG. HA2MQ HWE2 UMY DWLEHA H2sta £ AL (http://smhyundai—-steel.com/cs/cm/iogin.sp)
* This Mill Test Certificate is 2 copy that has been printed from original electronic document{(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal.( http://smhyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




